b|imdtex !RODUCTS FZG8 LOq_JI

0.0.Ub ‘ULl Syqp ]

INNOV8 PRODUCTS FZC
Area M6-10

SAIF Zone, Sharjah

United Arab Emirates

Reference: Laboratory Test Report
Lab Identification No. 2424
Invoice No. 28217 (Attached)

One (1} fabric sample, identified as Blindtex Printex Integral Mesh base cloth, was received and
tested in accordance with the national Fire Prevention Association Ne. 701, Standard Method of Fire
Tests for Flame Propagation of Textiles and Films, (Test | Small Scale)”. The results are as follows:

Specimen Number Residual Flame Weight Loss
(seconds) (percent)

1 0.0 12.61

2 0.0 12.16

3 0.0 12.79

4 0.0 07.09

5 0.0 15.08

6 0.0 17.81

7 0.0 15.90

8 0.0 06.80

9 0.0 13.56

10 0.0 10.81
AVG, 0.0 12.46

The fabric sample submitted meets the minimum requirements of the above standard. The average
percent weight loss cannot exceed 40% and the weight loss of individual specimens cannot exceed mean
value plus three standard deviations. The average residual flame cannot exceed 2.0 seconds

If there are any questions or we can be of further assistance, please let us know.
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Karon S. Martkins

incerely,

KSM/ms
Attachment
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Area M6-10 - SAIF Zone
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